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Report No.: NBHT20141219UAM5702

General information

SR TR
Name of samples Lithium-ion Rechargeable Battery
R P TS
Type/ Model WT 902554 3,8V 1600mAh 6,08Wh
L5 B
Trade mark
Riki B
Commission by NingboHuitong New Energy Technology Co., Ltd
TALHAL TR R YRR AT PR

Commissioner address

Room 1303, Block B, Building Liyuan shangdu, No39, Lane158, South Section,
Huan Cheng West Road, Ningbo, China

ZE Ay b e B N
WA T T PRI PG 6 7 B 158 5 39 S [l 4 B & 1303 =

Manufacturer NingboHuitong New Energy Technology Co., Ltd

i3 F T BT BE YRR TR T

Manufacturer address

Room 1303, Block B, Building Liyuan shangdu, No39, Lane158, South Section,
Huan Cheng West Road, Ningbo, China

i3 Py b o s \ -

WIVTA I TH PRI PG 26 7 B 158 5% 39 5 [l 46 B & 1303 =
Factory NingboHuitong New Energy Technology Co., Ltd
] TR BT e UE R A R

Factory address

Room 1303, Block B, Building Liyuan shangdu, No39, Lane158, South Section,
Huan Cheng West Road, Ningbo, China

A ik o . 5
W AG 7 % T PR30 4 % 9 B 158 5 39 5N 7l 1 74 B J#& 1303 =

Appearance

FE AN o

Sample status Good

FERIRAS SEUF

Package of goods Carton

FE it M 2he i

Quantity of sample

N 43pcs

FE B

Sample identification
cl#~c43#

R A el

Reference standard

S btk

MH/T1052-2013 (Tests for lithium batteries transported by air)
MH/T1052-2013 {7z e sy i e )

Receiving date

R H

2015.01.29

Completing date
e H 3]

2015.02.09
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Test Conclusion

ML e
No./¥> | Name of test Testing standard Test result Conclusion Remarks
o | IAITH 448K TR bt HIRFRASE S AT ik
1 | Afitude simulation See Appendix 1 It | Passed y
R LAY b 1 ik
5 Thermal test See Appendix 2 i, | Passed y
it IR b 2 L
3 Vibration See Appendix 3 i, | Passed y
&) b 3 ik
Shock See Appendix 4 i, | Passed
4 N UN Manual of Tests and A /
Wit Criteria 2 4 ik
ST/SG/AC.10/11/Rev.5,
g | External Short-circuit amendl, 38.3. See Appendix 5 i, | Passed /
VAN A e (CGE Tk iz | & 5 i
i 1) Tt DS K 6 A e v
Impact T ST/SG/AC. 10/11/ N/A
/ / .
Bib Rev. 5, amendl, 38.3. A&
6
Crush See Appendix 6 i, | Passed y
£ 9N b 6 ks
7 Overcharge See Appendix 7 i | Passed y
e bk 7 s
8 Forced discharge See Appendix 8 i, | Passed /
i Fl R H b 8 ik
Package information See Appendix 9 i
° Ji% 9 / /
(BRI :

Conclusion/&5i6:

The Lithium-ion Rechargeable Batteries submitted by NingboHuitong New Energy Technology Co., Ltd

T A

B ER N ﬁﬂ&ﬁ@“i%h%@%?%%%@M:‘
FIRRUET MY ST/SG/AC,

had passed the test items of UNITED NATIONS “Recommendations on the Transport of Dangerous Goods,
Manual of Test and Criteria ST/SG/AC, 10/11/Rev.5 amendl, 38.3.

Checker: Fu Ziwen

!fu Jiwen

Approver: Liang Hongcheng

. ; _yf’r o
ofe: - fromg Frong

cornit t i

Tester: Lej Da
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Photos of samples and markings

*EF‘FIFI&*TT//\ FF

Battery (WT 902554 3,8V 1600mAh 6,08Wh)
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Packing photos and markings
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Appendix 1
b 1
Test Iltems | Altitude simulation
X H T AU
1,1 Test procedure
R
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hour
at ambient temperature (20£5°C).
RIS A U AE R R (204£5°C) T, fiAEAE /AN T55 T 11, 6kPa (MR J) T 27D,
12 Sample status
’ R
C1#~C10#, at first cycle in fully charged states;
C1#~C10#, 7255 MIEIA 7242 76 HUIR A
13 Be‘sult
WHAGER
Before MK Al After P )5 Mass loss | Residual
le No.

Satm:; E,O Mass Voltage Mass Voltage FiEige | OCV TisF rifult
FE i RE L T TT % H s BE L B VAR =N ) ‘?’Jﬁitﬁ}f MIRAEATS
(8) W) (8) W) %)

Cl# 24,726 4,31 24,726 4,30 0,000 99,77 O
C2# 24,540 4,31 24,539 4,30 0,004 99,77 O
C3# 24,840 4,31 24,840 4,30 0,000 99,77 (@)
Ca# 24,457 4,31 24,456 4,30 0,004 99,77 (@]
C5# 24,332 4,31 24,331 4,30 0,004 99,77 O
ce# 24,825 4,31 24,824 4,30 0,004 99,77 (@)
Cr# 24,493 4,31 24,493 4,30 0,000 99,77 (@)
cs# 24,152 4,31 24,152 4,30 0,000 99,77 (@)
Co# 24,376 4,32 24,376 4,31 0,000 99,77 (@)
C10# 24,330 4,32 24,330 4,31 0,000 99,77 (@)

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

@ L- b V- HG D A R BRS F - Gk 0 Eillle. EHERL EMRE. BB, LK.
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Appendix 2
fiEk 2
Test Iltems | Thermal test
LI H U IR
1,1 Test procedure
U
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C,
The maximum time interval between test temperature extremes in 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20£5°C).
F SR B 722 2 CRISAT RICAEA DT 6 AN, SR)G, FEIRE-40E2°CHAF T
WAEADT 6 AN, AN TR (A B B K 30min, B #AE LR PBRE R 10 Ik, AR5,
K ILAEIR IR B 20 5°C 4 FICE 24 /D,
12 Sample status
’ RS
C1#~C10#, at first cycle in fully charged states;
CI1H#~C10#, 7E5 MAM 27 HARE
Result
153 N .
WG R
Before Mt Hi After A5 Mass loss
Sample No. . Residual
‘g Mass | Vollage Mass | Vollage ULRIES ocV Test result
PRI peg | TPRORIE ) pepme | JPIRBIE BAIIE | RS
(g) V) () V) (%)
Cl# 24,726 4,30 24,729 4,12 0,000 95,81 (0]
C2# 24,539 4,30 24,542 4,13 0,000 96,05 (@]
C3# 24,840 4,30 24,843 4,12 0,000 95,81 (@]
Ca# 24,456 4,30 24,460 4,12 0,000 95,81 (@]
C5# 24,331 4,30 24,333 4,12 0,000 95,81 (o]
ce# 24,824 4,30 24,828 4,12 0,000 95,81 (@]
C7# 24,493 4,30 24,495 4,12 0,000 95,81 (@]
C8# 24,152 4,30 24,155 4,12 0,000 95,81 (@]
Co# 24,376 4,31 24,378 4,13 0,000 95,82 (@]
C10# 24,330 4,31 24,334 4,13 0,000 95,82 (o)

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

e L- s V- 1

D- fif#dk; R- B3 F - 2k 0- il JoHR R, iRk, JoRiR. il K.
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Appendix 3
ff 3
Test ltems | Vibration
I H PRzl
1,1 Test procedure
R
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
K SR R o M e e IR B I Bl b, REITIRIRS) . IRBILUESLMIEI, Bl THz 1Y
N4 200Hz, ARJ5E R/ E] THz 5 —AMEH, —MEIRARFLE 15 2B . AL
AL AN AR B 1) _EARPA 12 90, 3 N/
12 Sample status
C1#~C104#, at first cycle in fully charged states;
C1#~C104, 7E55 — Ml 7E 2 e HUIR A
Result
1,3 .
WHAGER
Before i i After M) Mass loss Residual
Sample No. Mass Voltage Mass Voltage | jgm#isk oCcVv Test result
2 O e 1 . B . S e 4 < M &5
(e E RS BE L B VAR s Vi BE L B VAR A VA ) T\'J/T\Oh‘i}j_: MIRAEATS
(e) W) (8) W) )
Cl# 24,729 4,12 24,728 4,12 0,004 100,00 o]
C2# 24,542 4,13 24,541 4,12 0,004 99,76 (@)
C3# 24,843 4,12 24,842 4,12 0,004 100,00 (@)
Ca# 24,460 4,12 24,458 4,12 0,008 100,00 o]
C5# 24,333 4,12 24,332 4,12 0,004 100,00 o]
coe# 24,828 4,12 24,827 4,12 0,004 100,00 (@]
C7# 24,495 4,12 24,494 4,12 0,004 100,00 (@)
cs# 24,155 4,12 24,154 4,12 0,004 100,00 O
Co# 24,378 4,13 24,377 4,13 0,004 100,00 o]
C10# 24,334 4,13 24,333 4,13 0,004 100,00 @)

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

e L- s V- 1

D- fi#fk: R- 83 F - ks 0- it JofF . ok, B, oK.
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Appendix 4
ff 4
Test Iltems | Shock
LI H i
1,1 Test procedure
U
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell or battery shall be
subjected to a half-sine shock of peak acceleration of 150gn and pulse duration of 6
milliseconds, Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.
DA ) 4G4 ] AT RS FELC AL AR 5 R A B O AT A 1T o 0 B A FLS BB LAEAE R 150gn
R ESZ A P By, kP RREE 6 2 8b . 4% = AN HAH I 5 R 20 Joll ) FE e A70RR %Al e =k,
FEAN H L R AR S R 18 IR
12 Sample status
C1#~C10#, at first cycle in fully charged states;
CI#~C10#, 7E5 — MM 78 42 78 iR
Result
1,3 .
WG R
Before I After Jll: ;
Samole No JURENE] JREYE Mass loss Residual Test
\ :2 o Mass Voltage Mass Voltage | Rtk (/)\CV esult
FE S e TR Frig s RE L T T @) ﬂ:?'J{r\OEEE A S
(8) W) (8) (V) %
Cl# 24,728 4,12 24,728 4,12 0,000 100,00 (@]
C2# 24,541 4,12 24,541 4,12 0,000 100,00 (0]
C3# 24,842 4,12 24,842 4,12 0,000 100,00 (0]
Ca# 24,458 4,12 24,458 4,12 0,000 100,00 (0]
C5# 24,332 4,12 24,332 4,12 0,000 100,00 (@]
C6# 24,827 4,12 24,827 4,12 0,000 100,00 (0]
Cr# 24,494 4,12 24,494 4,12 0,000 100,00 O
cs# 24,154 4,12 24,154 4,12 0,000 100,00 (0]
Cco# 24,377 4,13 24,377 4,13 0,000 100,00 (o]
Cl0# 24,333 4,13 24,333 4,13 0,000 100,00 (@]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

&: L- b V- HG D A R- B F - Gk 0 Gilltle. EHERL EMRE. BB, LK.
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Appendix 5
fif% 5

Test Items External short circuit
M H AN SRS
1,1 Test procedure
U
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 55+2°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0,1 ohm at 55+2°C, This short circuit
condition is continued for at least one hour after the cell or battery external case
temperature has returned to 55+2°C, the cell or battery must be observed for a further six
hour for the test to be concluded.
PRFFIRIS PRI BRSO AE 5512°C, DIME sl sl b A i AP R IR ) 55 £2°C, RS, 1k
TR, R IOESURA N T 0, 1 BRA e, o S BBt i AN RIS 2 55 +2°C 2
JETRREEE 1N RL B, Rt sl ik — 0 S 6 AN/ NI4T RE R A5k
12 Sample status
’ RS
C1#~C10#, at first cycle in fully charged states;
CLH#~CL0#, 75— MEM 82 78RR
R
13 ‘ e‘sult
WG R
Max. External Temperature
Sample No. FE S T ﬁig i Test result Remark
g 5 . “»me A 45 #E
Cl# 56,2 o] /
C2# 55,8 o] /
C3# 55,7 o] /
Ca# 55,8 o] /
Ch# 55,7 o] /
Co# 55,8 o] /
C7# 55,6 o] /
c8# 55,8 o] /
Co# 55,7 o] /
Clo# 56,0 o] /

Note: D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.

: D- MR R- B F - K 0-EA. BB, TR K.
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Appendix 6
btk 6
Test Items Crush
M H Ht s
1,1 Test procedure
R
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1,5 cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.
(@) The applied force reaches 13kN+0,78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or
the cell is deformed by at least 50% of its original thickness, the pressure shall be released.
F Yt Bl FRLHL S E PR AT TR )5 s o 3% SR 58—l iU L2 1, Bem/s R P18 18 0F
17, HBIF I =ANEIZ & 28 1k
(a) YEHI J7i5 %] 13kN+£0, 78KkN;
(b)  FELVHLS L LS B 42 /D 31 100mV s
(c)  FRLIH BRI H) LR T 48 20 50%.
— HIk 2R KR Ty, HERED 100 mV 50 it AR TR 50%, k) N aZgRR .
12 Sample status
C11#~C154#, at first cycle at 50% of the design rated capacity;
CLI#~CI15#, FE 55 —/MEM 50%HVHUE 7 15
Result
1,3 .
WHAGER
Max. E Iy
Sample No. ax ﬁ)ﬁ;ﬂéﬁggiature Test result Remark
GRS . T A 45 S #iE
Cl11# 20,1 0 /
Cl12# 20,1 @] /
C13# 20,1 @] /
Cl4a# 20,1 O /
C15# 20,1 0 /

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

V: D- fiftfhk; F - ks O Gk, ol k.
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Appendix 7
b 7
Test Items Overcharge
M H I E AR
1,1 Test procedure
U
, The manufacturer’'s recommended
When the manufacturer’s recommended maximum charae voltage is 4.35V. The
charge voltage is not more than 18V, the manufacturer’sgrecomn?endec; ma>.<imum
minimum voltage of the test shall be the . .
lesser of two times the maximum charge continuous charge current is 800mA.The
voltage of the or 22V ¢ voltage of the test is 8,70V. And the Current
i e . s | 1S 1600mMA.
B e 0 7 P Pl R 18V, A | 1S 20T ‘ S
B/ 7o ML TR RS B A B Sedterpidse | ] ACTEREBRCRTE A 4, 35V, | 5Kl ik
K7 Ha H R a2 20V KT HL LA 800mA. WK HL 4y 8, 70V, HE
- ‘\x A
Vit 1600mA
When the manufacturer’s recommended
charge voltage is more than 18V, the minimum
voltage of the test shall be 1,2 times maximum
charge voltage /
IR SR AMERF ) 78 UL HOBELE 18V, Ay
BN LR Y AZ 1, 2 f5 1) S
KSR
12 Sample status
’ RS
C16#~C19#, at first cycle in fully charged states;
C16#~C194, 7E55 —MEFh 78 e 7 RS
C20#~C23#, after 50 cycles ending in fully charged states;
C20#~C23#, 1E 5 Tu HMEH 58 4 78 HUIR A
Result
1,3 S s
WRgR
Sample No. Voltage Before test (V) Test result Remark
FE G I T % I (V) RS iRas
Cle# 4,32 O /
Cl7# 4,32 O /
ci8# 4,31 0 /
Clo# 4,32 O /
C20# 4,31 O /
C21# 4,31 O /
C22# 4,31 0 /
C23# 4,32 O /

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

VE: D- fEk; F - Rk O-ToffR. Toild K.
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Appendix 8
fiisk 8

Test Items Forced discharge

M H SRR

1,1 Test procedure
U
Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12V D. C, power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval(in hours) equal to its rated capacity divided by the
initial test current(in ampere).
76 20 £ 5° CHEREEIR A T, F B AN DG HEAT 12V I E I A EIEAT o, S B v 4
BEREAS FCA UG FRRN T 2 I R R R, ORI ) A 300 5 Bk AT 4 IR

12 Sample status

’ RS

C16#~C25#, at first cycle in fully discharged states;
Cl6#~C254, 755 MEHA 78 2 BCBIRES
C26#~C35#, after 50 cycles ending in fully discharged states;
C26#~C35#, 1L 1L HMEHM 58 R BURIRE
Result

113 N .
WG R
Voltage Before test Voltage Before test

Sample No. j)ﬂ”‘?ﬁﬂ%%}f Testresult | Sample No. Mgﬁmﬁ%%E Test result
N h2 | > S - > % ! > SN S 2]

FE g W HIRREAES FE g W HIRREAES
C24# 3,310 0] C34# 3,311 o
C25# 3,344 O C35# 3,341 0]
C26# 3,314 @] C36# 3,332 @)
C27# 3,328 0] C37# 3,317 O
C28# 3,335 o] C38# 3,320 o
C29# 3,326 O C39# 3,331 0]
C30# 3,300 @] C40# 3,334 @)
C31# 3,333 o] Ca1# 3,327 O
C32# 3,317 o Ca2# 3,326 o
C33# 3,314 O C43# 3,317 @)

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

¥: D- fiffk; F - itk O-TCfRiAR. ot k.
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Package information

ARER

Package weight (kg)

R H A (ke)

Package size (mm)

A RS (mm)

Net weight of batteries or cells per package (kg)
BN A A PR B RO ) 9 L (k)
number of batteries or cells per package (pcs)

BAREAE A I B R (pes)

8,14

445X225X160

7,05

288
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Ao H
Important
1. AR AR AL AT Y g TR

The test report is invalid without the official stamp and Paging seal of Guangzhou MCM

AIIITTI

Certification and Testing Co., Ltd.

2. RAARWRK = PR, AR AR A
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of Guangzhou MCM Certification and Testing Co., Ltd.

3. AR THEHEN . FTRZN KA EEA2 TR
The test report is invalid without the signatures of Approver, Checker and Tester.

A, AR VRETCRL
The test report is invalid if altered.

5. MALIHR A A R N TR 2 HE A TUR A A 56 AT 52
Objections to the test report must be submitted to Guangzhou MCM Certification and Testing
Co., Ltd. Within 15 days.

6. A LLE S AU R

Throughout this report a comma is used as the decimal separator.

7 ARG AU KA A T

The test report is valid for the tested samples only.

R BEAL: ] M ARAG I ARA B2 ]

Laboratory: Guangzhou MCM Certification and Testing Co., Ltd

e bk PR MR EXT) B =B 13 S —

Address: 1 F No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou City,
Guangdong Province, China.

B 35: 0086-20-34777662
0086-20-34777663 Email: mark.miao@mcmtek.com

f£  HE:. 0086-20-34777665-609 Web: Http://www.mcmtek.com
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